UNIFIED SYSTEM FOR FINDING AND BUYING SPARE PARTS FOR HEAVY EQUIPMENT
Create new request

Caterpillar 416B 166-2142 Hub as

Request info

Request#199793
CreatedOctober 31, 2017
StatusExpired (has quotes: 5)
Ship To Blue Lake, California, United States
ContactsHidden for viewing. Expired
NoteInfo Requested

Request for quotation

If you are looking for spare parts Create new request

List of spare parts

Model Part No Description Qty
Caterpillar 416B 166-2142 Hub as New, Reconditioned, Used; OEM, Aftermarket 1 pcs Price request

The request is not available for quoting. Request has expired and not available for quoting.


Similar requests

Caterpillar 416B166-2142Hub as New, Reconditioned, Used; Original, OEM, Aftermarket1 pcs
I also need the bolt that tightens the hub. I think the part number is 8T-9515
Caterpillar 416G (1993)100-3259PUMP GROUP-PISTON PUMP GP-PISTON New; Original, Aftermarket1 pcs
Caterpillar 416G (1993)166-2142HUB ASSY New; Original, Aftermarket1 pcs
Caterpillar 416G (1993)3E4903MOUNT ASSY New; Original, Aftermarket1 pcs
Caterpillar 416G (1993)166-2142HUB ASSY 1 pcs
the price
Caterpillar Backhoe4J-0528SEAL-O-RING (ID=59.92mm) New; Original1 pcs
Caterpillar Backhoe8T-4223WASHER-HARD (13.5X25.5X3-MM THKBOLT TO SHIELD) New; Original1 pcs
Caterpillar Backhoe8T-4139CAPSCREW (HEX HD M12 X 1.75 X 30L GR 10.9) New; Original1 pcs
Caterpillar Backhoe3E-4903MOUNT AS New; Original1 pcs
Caterpillar Backhoe8T-7059WASHER-HARD New; Original1 pcs
Caterpillar Backhoe8T-4121WASHER-HARD (11X21X2.5-MM THKM10X1.50X30MM) New; Original1 pcs
Caterpillar Backhoe8T-4172BOLT (M10X1.50X80MM) (M10X1.50X80-MM) New; Original1 pcs
Caterpillar Backhoe6V-5193BOLT-SOCKET HEAD (M8X1.25X40-MM) New; Original1 pcs
Caterpillar Backhoe166-2142HUB AS New; Original1 pcs
Caterpillar Backhoe8T-9515BOLT New; Original1 pcs
Caterpillar 950F 21278216Injector New, Reconditioned, Used; Original, OEM, Aftermarket6 pcs